tnt

. 125 & 175cc

WSERIAL NUMBERS
125 cc 4841 000001 to 4841 002000
175 cc 4851 000001 to 4851 002500

Parts
catalog
74







HOW TO USE THE FLAT RATE TIME (F.R.T.)

This F.R.T. (Flat Rate Time) is used to determine the
standard labor time allowed for replacement of parts
covered by the warranty during the period the war-
ranty is in effect. The F.R.T. for those parts which are
not listed (indicated by a — ) should be determined
from the operation closely related to the replacement
of that part.

CONVERSION CHART

THE F.R.T. IS BASED ON THE FOLLOWING SER-
VICING CONDITIONS:

a) Standard times specified are based on the con-
dition that the necessary servicing tools are
available close at hand and the work perform-
ed by a mechanic with normal skill.

b) Time required for the servicing is calculated

as shown:

example: Exact repair for a reasonable
mechanic 120 min.
Plus 5% for diagnosis 6 min.

Plus 5% internal cleaning 6 min.
Plus 5% for parts dept. 6 min.
Plus 5% for paperwork 6 min.
The F.R.T. is 2.4 hours

TOTAL TIME: 144 min.

The F.R.T. is also a guideline for time required for
normal retail repairs and may be used for estimat-
ing repair cost.

METHOD OF COMPUTING

The job times are listed in tenth of an hour to
simplify computation.

example: 0.3 = 18 minutes

56 = 5 hours and 36 minutes

Hours Minutes Hours Minutes
0.1 6 0.6 36
0.2 12 0.7 42
0.3 18 0.8 48
0.4 24 0.9 54
0.5 30 1.00 60

4. COMPUTING THE F.R.T.

When several jobs are performed at the same
time, make the calculation in the following man-
ner.

a) Jobs of non duplicated nature:

The F.R.T. for the job is obtained by totalling
the F.R.T. for each part replaced.

example: Replacement of cylinder and clutch

SERVICING DETAILS F.R.T.
Cylinder 0.6
Clutch plate 0.7
The F.R.T. for the job is: 06 - 0.7 = 1.3

b) Jobs of duplicated nature:

Take the F.R.T. for the last part to be replaced.
example: Replacement of cylinder head and

piston.
SERVICING DETAILS F.R.T.
Cylinder head 0.5
Piston 0.7

The F.R.T. for this job is the last part replaced
(piston): 0.7



Table of contents

ENGINE e
Crankcase
Crankshaft, cylinder, piston
Magneto, clutch and oil pump covers

GEAR BOX i snimsns snaiivs fonse immnsiih e 65 tissa o v sasn a3y ey ioy F v o35
Transmission
Clutch, kick start

ELECTRICAL oo
Magneto
Wiring S}/stem (speedo, ignition switch)
Lighting system
Instruments

CABBURETION ... omenson s i it i sishis 5 55 5050 s 408 455
Carburetor

SPECIAL TOOLS: .....comemmsnssiviommmssmnns s smmannsmsmnsnsswnsss nssn 55 BT EETT
Tools, special and owners kit

FRAME e
Fork
Main frame
Swing arm, rear shocks

CONTROLS e
Handlebar T'NT
Cables

EXHAUST SYSTEM
Exhaust pipe, muffler

BO DY
Body parts (fenders, side covers)
Fuel tank

WHEE LS
Brake system
Front wheel
Rear wheel

SPECIAL/OPTIONAL PARTS .,
Optional parts
Competition parts
Service items

NUMERICAL LIST

PRICE LIST with Service bulletin ...

PARTS BULLETINS ..

SECTION

SECTION

SECTION

SECTION

SECTION

SECTION

SECTION

SECTION

SECTION

SECTION

SECTION

SECTION
SECTION

SECTION

10

11

15

16

17









Crankcase



QEIINEIRE
}9S SINIDN3 3L37dWOD L

19)seD

Le S¢ v¢c gc 9 __6¢ ¥4 €l

M

9 S 1




CRANKCASE, DISK VALVE COVER

Flat

ITEM PART DESCRIPTION T'NT T'NT Rate

NO NUMBER 125 175 Time
1et0:b 420 291 367 CrankcaseVAssiyal i i ahe il o e iR e v 1 1 4,0
3 420 260 390 Ring, Crankcase, Magneto Side . .................. 1 1 3.0
4 420 260 400 RingiiCrankcase-Glutch:Sider o ol o 1 1 3.0
5 420 949 900 Doweldlfocating: 2% aas g s e e 2 2 —
6 420 230 530 Q:RINgET 0 e T e 2 2 —
9 420 230 390 SealitMagnetorSideiin:in . D ua Tiean s iaiaa 1 1 1.7
10 420 230 421 Seal, Transmission Main Shaft . .................. 1 1 1.7
11 420 232 630 BalliBeakinge6203is e v e e e n g et s e 2 2 3.0
12 420 232 640 Ball Beaningi6204: e - 0o on i ma e 2 2 3.0
13 420 945 751 BockaWasherbimmesr o st dis e il s 13 13 -
14 420 241 870 Screw, Allen Head M6 X 70 . . . ... ............... 5 5 -
15 420 241 820 Screw, Allen Head M6 X 45 .. ... ................ 5 5 -
16 420 949 900 Doweldlfocatingdhssin it ke i e st o S P b 5 5 —
17 420 241 920 QIIEEller CapiMABEXEAIbLE i ot ita Toian s e S 1 1 0.1
18 420 247 240 SpaceriChainiGuardis i o L e s 3 3 -

19 420 297 330 ChainiGUardForSprocket A3 oo 0 i optional D.N.A.
420 297 331 Chain Guard For Sprocket 14T . ... ............... 1 — 0.1

420 297 332 Chain:Guard For-Sprocket A5l | . . . .50 . ol - 1 D.N.A.
20 420 240 035 Screwi Hexit Head i MBPX2b sl ioaaee (0o i 3 3 —
21 420 241 850 Contact Screw Ass'y (Neutral Indicator Switch) . ... .. .. 1 1 0.1
22 420 230 380 Gasket! Ring;lndexaPllgiv om0 s v 1 1 -
23 420 258 550 Plingersindexs i tios e et igsias Sl s e 2 e 1 1 0.1
24 420 239 710 SpringsiindexiPliinger i iiieevos b s e e 1 1 -
25 420 241 7856 Rlug: ilicansmission: il ndex: & e bbb anns i 1 1 0.1
26 420 650 040 GasketiRing it e mnme e il e e 1 1 -
27 420 241 781 RlugsiMagneticiDrain a7 ue s ne e 2 2 0.1
28 420 950 141 Gasket: Ringus St s el Bl e sl ininlt s o 1 1 -
29 420 940 580 Screw, Hex. Head M8 X 16 Crankcase Drain ......... 1 1 -
30 420 230 421 Seal@wGlutehiSideri s v s it in o e i T 1 1 1.5
31 420 230 310 OiRing, Disk-Valve Cover .. .0, o e i 1 1 -
32-34 420 212 032 DiskeValvel CoverdAssiy i fitaa i sae Sue i <t il 1 1 1.5
33 420 940 510 Screw, Countersunk Slot Head M5 X 16............. 4 4 -
34 420 224 040 Diffuser llbemtnime ali oamin e dr il e e o 1 1 0.4
35 420 230 260 O’Ring, Oil Injection InletPort . ... ............... 1 1 -
36 420 267 740 Adapter;:Carburetory e i e s ple b e 1 1 0.4
37 420 251 840 Hose Clamp, Carburetor Adpter. . .. ............... 1 1 -
38 420 251 820 HoseiGlamp Carblretoriava i iiisemaniapii g wie: o neie 1 1 -
39 420 227 610 Shim 0.5 mm, Transmission Clutch Shaft Bearing. . .. . .. as required —
420 227 611 Shim 0.3 mm, Transmission Clutch Shaft Bearing. . ... .. as required —
420 227 612 Shim 0.1 mm, Transmission Clutch Shaft Bearing. ... ... as required -
40 420 227 520 Shim 0.5 mm, Transmission Main Shaft Bearing ....... as required —
420 227 521 Shim 0.3 mm, Transmission Main Shaft Bearing ....... as required —
420 227 522 Shim 0.1 mm, Transmission Main Shaft Bearing ... .... as required —
41 420 227 550 Retaining Plate, Transmission Bearing. . ............. 1 1 0.1
42 420 940 315 Screw, Countersunk Slot Head M5 X 12, ... ......... 5 5 —
43 420 241 775 Serew,IKickeStartenStop i ade - sis fe s 0 i G e = 1 1 0.1
44 420 840 535 Stud M8 X 44, Cylinder Base . .................. 4 4 0.6

45 420 242 580 Nut M8, Cylinder Base (Only For Engine Type 174 up
to Engine Serial Number 61,069)

420 242 585 Nut M8, Cylinder Base (For All Engines Types 124 And 4 — —

For Engine Type 174, Serial Number 61,070 And Above)

CAN-AM« MOTORCYCLES

SPARE PARTS CATALOG

SECTION 1 — PAGE 3

CATALOG NO 735 009 002 JULY 1974



189S
1o¥sen

a

U

l

€

9¢

@ auiioo gy
SINIDN3 313TdWOD Ly

Le S¢ v2 ¢c 9 __6¢ ¥4 €l

| w@
Q
0
; ®
0
0

9 S #




CRANKCASE, DISK VALVE COVER @

Flat
ITEM PART DESCRIPTION T'NT T'NT Rate
NO NUMBER 125 175 Time
46 420 291 471 GasketeSetimrii it e e e e s 1 — —
420 291 476 GasketaSetros Eaerdn e bp i a i B S - 1 -
47 734 003 005 Engine Complete With Out: Electronic Box, Fly Wheel 1 - -
Carburetorglievers vl oo G e e
734 003 006 Engine Complete With Out: Electronic Box, Fly Wheel, — 1 —
Carburetors ieversiiat v s o e = le i sens In e s
48 747 020 000 loctitesNo 2/ v o einl ol Gl sraln i s =) as required -
CAN-AMs« MOTORCYCLES SECTION 1 — PAGE 5

SPARE PARTS CATALOG CATALOG NO 735 009 002 JULY 1974






Crankshaft
Cylinder

Piston






CRANKSHAFT, PISTON, CYLINDER, CYLINDER HEAD @

Flat
ITEM PART DESCRIPTION T'NT TNT Rate
NO NUMBER 125 175 Time
1-2 420 291 510 GrankshafteAlssiy. i Js o n e 0 L S S 1 - 35
420 291 516 CrankshaftoAssiy i civinad aiansins B f o S e o) - 1 35
2 420 227 510 EillepCapiias e e v dvi s Mt s B iie el 1 1 0.1
3 420 224 020 Rlater@)sGuidesii: nos i el e f g Ceete 1 - 3.6
420 224 025 Platen@ilsGuideiss = o= St mnpn b aoa e ms s e - 1 3.6
4 420 247 250 Spacer, Crankshaft, Magneto Side 2.3 mm ........... 1 1 3.6
5 420 944 470 Shim 0.2 mm Crankshaft Magneto Side . ............ as required
420 944 471 Shim 0.3 mm, Crankshaft Magneto Side . ............ as required
420 944 472 Shim 0.5 mm, Crankshaft Magneto Side . . ........... as required
420 944 473 Shim 1.0 mm, Crankshaft Magneto Side . ............ as required
420 944 474 Shim 0.1 mm, Crankshaft Magneto Side . . ........... as required
6 420 232 760 Ball Bearing 6205 Crankshaft magneto Side. . ....... .. 1 1 3.6
7 420 245 310 Locking Washer, Crankshaft Magneto Side . .......... 1 1 —
8 420 242 570 Hex. Nut M16 X 1.5 Crankshaft Magneto Side . ...... 1 1 0.1
9 420 234 920 Gear: 9T, QillPumpiRinions ¥, s gt i 1 1 0.4
10 420 232 750 Ball Bearing 3205, Double Row Crankshaft, Clutch Side . 1 1 3.6
11 420 247 215 Spacers DislkiValver vv ediigl s mmiea s n e b S 1 1 1.5
12 420 224 015 DiskeVialver-minsinanirenddin el ot 1 1 1.5
13 420 291 590 Drive Gear With Clutch Drum Ass'y (Replace Only Drive
Gear With Clutch Drum Ass'y, See Also Section 2 Page 7 1 1 0.7
Item #4
14 420 242 610 Nut M18 X 1.5, Crankshaft, Clutch Side. . ........... 1 1 0.7
15 420 246 011 Key, Woodruff, Crankshaft Magneto Side ........... 1 1 -
16 420 246 570 Key, Woodruff, Crankshaft Clutch Side ............. 1 1 -
17 420 932 904 Needle Bearing, Piston Pin . . ................... 1 1 0.7
18 to 20 420 291 520 Piston Ass'y, w/2 Rings 54.0 Dia. Standard . . . ........ 1 — 0.7
420 291 521 Piston Ass'y, w/2 Rings 54.25 Dia. 1st Oversize ....... 1 — D.N.A.
420 291 522 Piston Ass'y, w/2 Rings 54.5 Dia. 2nd Oversize ....... 1 - D.N.A.
420 291 523 Piston Ass'y, w/2 Rings 54.75 Dia. 3rd Oversize ....... 1 — D.N.A.
18 to 20 420 291 530 Piston Ass'y, w/2 Rings 62 Dia. Standard . .......... - 1 0.7
420 291 531 Piston Ass'y, w/2 Rings 62.25 Dia. 1st Oversize ....... — 1 D.N.A.
420 291 532 Piston Ass'y, w/2 Rings 62.5 Dia. 2nd Oversize ....... - 1 D.N.A.
420 291 533 Piston Ass'y, w/2 Rings 62.75 Dia. 3rd Oversize . ... ... — 1 D.N.A.
19 420 215 110 L-Trapez Ring 54.0 Dia.Standard . ................ 1 — 0.7
420 215 111 L-Trapez Ring 54.25 Dia. 1st Oversize ............. 1 — D.N.A.
420 215 112 L-Trapez Ring 54.5 Dia. 2nd Oversize ............. 1 — D.N.A.
420 215 113 L-Trapez Ring 54.75 Dia. 3rd Oversize ............. 1 - D.N.A.
19 420 215 120 L-Trapez Ring 62.0 Dia.Standard . ................ — 1 0.7
420 215 121 L-Trapez Ring 62.25 Dia. 1st Oversize ............. — 1 D.N.A.
420 215 122 L-Trapez Ring 62.5 Dia. 2nd Oversize. . ... .......... — 1 D.N.A.
420 215 123 L-Trapez Ring 62.75 Dia. 3rd Oversize ............. — 1 D.N.A.
20 420 915 650 Rectangular Ring 54.0 Dia.Standard . . . .. ........... 1 — 0.7
420 915 651 Rectangular Ring 54.25 Dia. 1st Oversize ........... 1 — D.N.A.
420 915 652 Rectangular Ring 54.5 Dia. 2nd Oversize ........... 1 - D.N.A.
420 915 653 Rectangular Ring 54.75 Dia. 3rd Oversize ........... 1 - D.N.A.
20 420 215 135 Rectangular Ring 62.0 DiasStandard. . .............. — 1 0.7
420 215 136 Rectangular Ring 62.25 Dia. 1st Oversize ........... — 1 D.N.A.
420 215 137 Rectangular Ring 62.5 Dia. 2nd Oversize ........... — 1 D.N.A.
420 215 138 Rectangular Ring 62.75 Dia. 3rd Oversize ........... — 1 D.N.A.
21 420 916 310 RistoniRint Sske el s e e 1 — 0.7
420 916 220 Riston:Rinissmmcs (. h o iamtai s e iieni bl e oy o G — 1 0.7
CAN-AMx MOTORCYCLES SECTION 1 — PAGE 7

SPARE PARTS CATALOG CATALOG NO 735 009 002 JULY 1974






CRANKSHAFT, PISTON, CYLINDER, CYLINDER HEAD

Flat
ITEM PART DESCRIPTION T'NT T'NT Rate
NO NUMBER 125 175 Time
22 420 945 735 GCirclipaRistoniPinavdsan o iee s ni e s e 2 2 0.7
23 420 230 280 GasketsiGvlinderiBasesnetiu s i o ot D 1 1 0.6
24 420 213 588 Cylinder-w/Sleeve 'AsslY. .l . 1 — 0.6
420 213 617 Cylinder w/Sleeve Ass'y (up to Engine Serial No 61,069) . — 1 0.6
420 213 618 Cylinder w/Sleeve Ass'y (Engine Serial No 61,070 And
Aboveisirlar saksrc e R e S e s - 1 0.6
26 420 241 890 Stud M7 X 33.5 Cylinder Head . . .. ............... 6 6 0.5
27 420 230 360 Shim;:Cylinder Head'2. mm: .. . . .o o v s s as required -
420 230 365 Shim, Cylinder Head 2mm ... .................. — AR —
28 420 213 590 Cylinder Head Standard Compression Ratio 13.1 .. ... .. 1 — 0.5
420 213 595 Cylinder Head, High Compression Ratio 15.1 Type 124 .. optional D.N.A.
420 213 620 Cylinder Head, Standard Compression Ratio 13.1....... — 1 05
420 213 625 Cylinder Head, High Compression Ratio 15.1 Type 174 .. optional D.N.A.
29 420 227 570 Washer 7.4 mm Cylinder Head Nut .. ............. 6 6 —
30 420 242 590 Hex. Nut M7 Cylinder Head ... .................. 6 6 -
31 420 230 500 Gasket, Cylinder Head Plug . .................... 1 1 0.1
32 420 241 880 Plug M14 X 1.25 Cylinder Head . ................ 1 1 0.1
33 420 273 685 ExhaustsSocket Assivaisiasranm Satoah e u it s 1 1 0.6
35 420 240 070 Cylinder Screw M8 X 20 Exhaust Socket ........... 2 2 —
36 420 213 570 CylinderiSleever Seiirvsiicaan i Sl i 1 — D.N.A.
420 213 600 GylindergSleever & siavituve Snut e e e — 1 D.N.A.
37 420 291 514 CrankshaftyRepairdlCitar e ini s s o Sl i 1 1 D.N.A.
38 734 011 000 Damper Rubber, Cylinder Head (Rear) ............. 1 1 0.1
734 011 001 Damper Rubber, Cylinder Head (Front) . ............ 1 1 0.1
734 011 002 Damper Rubber, Cylinder Head (Sides) ............. 2 2 0.1
734 011 003 Damper Rubber, Cylinder .. .. ... .o oo onnnn : 12 12 0.1
39 747 020 000 [Eoctiter2/alEns are g e et et G T as required -

CAN-AMx MOTORCYCLES

SPARE PARTS CATALOG

SECTION 1 — PAGE 9
CATALOG NO 735 009 002 JULY 1974



O



Magneto, Clutch

and Oil Pump Covers.



8¢ LE 6c 0c T4 Ge Qmw 0€ S Le l €

A
@@f

S
8" Ml.o - D @
o | @9\ z
2 vu = /1\U ,. D)) O‘l
7 AR \\ v r
DhAle 4 )
| \/A / s\,\\

w

/<

8¢ 2
1 8¢ 6¢ 8 L a
€e

j

[4%

9
Ve (o € ¢
6¢




MAGNETO COVER — CLUTCH COVER — OIL PUMP

Flat

ITEM PART DESCRIPTION T'NT T'NT Rate

NO NUMBER 125 175 Time
1 420 212 052 MagnetorCovera - i 2wl e e 1 1 0.7
2 420 241 761 Cylinder Serew!MB X 60 7.t oo o L e 2 2 -
3 420 241 821 CylinderiScrewiM6 Xu4b i i i o e s 2 2 -
4 420 241 800 RlugisAdjustment g s bl it oy S i bl S set i 3 3 -
5-6-15 420212 047 Gluteh=CoverrA'ssivin-ision L iy oo el el s s e 1 1 0.4
6 420 949 030 DriverRini3eXe8in we errfedin i e i ol s e e 1 1 -
7 420 259 619 Cam Ass’y, Clutch Release . .................... 1 1 0.5
8 420 259 630 Plate, Clutch Adjustment Locking ................. 1 1 05
9 420 241 791 Screw M8 X 15, Clutch Adjustment . .............. 1 1 -
10 420 241 795 Screw M4 X 6, Clutch Adjustment. . ............... 1 1 -
11 420 239 660 Spring, Clutch Cam Retaining ................... 1 1 0.5

12 420 945 750 Lock Washer 5 mm (up to Engine Serial Number

523852Q Ny i e v e g s S e 1 1 —
13 420 240 560 Screw, Slot Head M5 X 12 .. ................... 1 1 -
14 420 239 630 Spring;; ClutchiCamiRetUrn: i v il o i s s S 1 1 0.5
15 420 256 040 Valve Ass’y, Coil Pump Check ................... 2 2 0.4
16 420 230 350 SealieKickiStantaShattai f ot i i s i e Ll 1 1 -
17 420 230 370 O’'Ring, Oil Pump Mounting Flange ............... 1 1 -
18 420 291 430 Qi PUMPFASS Y Cliy s o i e e 1 - 0.5
420 291 432 @iEPUMPEASSiY et sl s D e - 1 0.5
19 420 945 750 LiockeWasher-Dimmi s s v 0 & aa v o e s e s s 2 2 -
20 420 240 760 Screw, Slot Head M5 X 16 . ........ ... .. ... 1 1 —
21 420 240 975 Screw, Slot Head M5 X 28 . .................... 1 1 -
22 420 927 945 Washer6:2emmie v ooy ol e i s i e i 1 1 -
23 420 234 932 Gear @iPUMPESAT o e i e 1 1 04
24 420 842 040 Hex. Nut M6, Oil Pump Gear . ................... 1 1 —
25 420 227 500 Gasketz@ilBan|oss s <5 s v e e e 6 6 0.2
26 420 256 020 Banjoi s e i L e S e s e e 3 3 0.3
27 420 241 830 BoltBan|omrs it s ot e i e S R e T 3 3 0.2
28 420 830 890 Gasket, Clutch Cover Screw . . ... ................ 2 2 -
29 420 241 761 Screw, Allen Head M6 X 50 . .................... 1 1 -
30 420 241 811 Screw, Allen Head M6 X 35 .. ... ................ 4 4 —
31 420 241 816 Screw, Allen Head M6 X 40 . ... ................. 3 3 -
32 420 830 890 Gasket OilillevellPlug o ;L o s s 1 1 —
33 420 840 370 Plug;:@ililievels i i 5k s i b i s s e 1 1 -
34 420 256 032 @ilglRineb6OMM 2ttt s i L T Ly 1 1 0.3
35 420 256 031 QilZEINeR 0 MM, e e e e 2 2 0.3
36 420 297 340 NipplexSplitiEndiics e oo Ll v s 1 1 0.1
37 420 212 060 QilsPUmpCover i srnn Fas o A e L 1 1 0.1
38 421 241 841 Screw, Allen Head M5 X 12 . ... ................. 3 3 -
39 741 005 002 Oil Pump Cable Adjuster ... .................... 1 1 0.2
40 747 020 000 lzoCtite 270raiis e ot n i e R S e e U O as required -

CAN-AMx MOTORCYCLES

SPARE PARTS CATALOG

SECTION 1 — PAGE 13
CATALOG NO 735 009 002 JULY 1974






GEAR BOX







Transmission



o Ay
=l

48
47

28

46



@

TRANSMISSION
Flat
ITEM PART DESCRIPTION T'NT T'NT Rate
NO NUMBER 125 175 Time
1 420 237 400 GlutehiShattd O o i v ieaie Lile e cnie e 1 1 32
2 420 232 665 Needle Bearing 20, Clutch Shaft . ................ 2 2 —
3 420 234 885 Geari6sxClutehiShafts22: T it . oy i s 1 1 3.2
4 420 227 470 Thrust Washer, Clutch Shaft 1.5 mm ............... 1 1 -
5 420 245 340 Snapring, Clutch Shaft And Main Shaft ............. 4 4 3.2
6 420 234 847 Gear 3rd 14Th, Clutch Shaft, 16/19T. .. ... ......... 1 1 3.2
7 420 227 440 Thrust Washer, Clutch Shaft Tmm .. ............. 1 1 —
8 420 232 660 Needle Bearing 20, Clutch Shaft And Main Shaft . ... ... 2 2 -
9 420 234 865 Gear biTh;:Cluteh®Shafty 21T o v v s vn sy 1 1 3.2
10 420 234 825 Gear2nd:; Clutch:Shaft- 3T o s dd e o e i 1 1 3.2
1 420 237 415 MaineShafitedsshessanias e vome Do L e Dl e D 1 1 3.2
12 420 232 740 Needle Bearing 21, Main Shaft .. ................. 6 6 —
13 420 234 815 GearZndiiMain:Shaft 300 . v, 6 b e s 1 1 3.2
14 420 227 460 Thrust Washer, Main Shaft .. ................... 3 3 -
15 420 234 877 Gearbth, Main'Shaft, 23T . . ...0. .. .. oo e 1 1 3.2
16 420 234 855 GeardthaMainiShaft 2billei o s e s i 1 1 3.2
17 420 234 835 Gear3rd MainiShafti 27T o i, il 1 1 3.2
18 420 234 897 Gear:6ThaMainiShafit, 20 Te oo o i o o omas i 1 1 3.2
19 420 944 466 Thrust Washer, Main Shaft 1T mm . ................ 1 1 -
20 420 234 805 GeanzlsteMainiShatte 34 . . 2 o L s 1 1 3.2
21 420 227 430 Thrust Washer, Main Shaft Tmm . ................ 1 1 -
22 420 230 400 O:RingaMain:Shafits P e el i e o i P il 1 —
23 420 247 225 SpaceriSprocketi=rmrsiitnn i ncs S el a e pi e e 1 1 0.2
24 420 236 952 Sprocketiil bl e iiant T e L e - 1 0.2
420 236 951 Sprocketas 4ot nb e i s T Bl S i 1 — 0.2
420 236 950 Sprockets I3 rina e e sl s i e e optional D.N.A.
25 420 245 320 Washer, Main Shaft Locking . .................... 1 1 0.2
26 420 242 600 Hex. Nut M16 X 1.5, MainShaft ................. 1 1 -
27 420 258 540 RinsShiftiEorkiGuide it tos i i s e 2 2 3.0
28 420 258 535 EorkarShiftingzb0mr, il v o i e e 1 1 3.2
29 420 258 525 EorleaShifting ;2.4 e Gredaiiiaie b Sivonuas iy 1 1 3.2
30 420 258 515 ForkaiShiftingid=8i il e et o e i dais in i) 1 1 3.2
31 420 427 070 Thrust Washer, Transmission Actuating Lever 1 mm . . . . . 1 1 -
32 420 239 640 Spring, Transmission Actuating Lever .. ............. 1 1 3.2
33 420 258 575 Lever, Transmission Actuating ................... 1 1 3.2
34 420 258 507 PawlrAssiyisivmiits s dani 2o Se e e 1 1 3.2
35 420 239 650 SpringmPawlEAssiyitanbieee bap b oo s s 1 1 3.2
36 420 245 330 SnapringiMAGDCHy s 3 s s eeiind g S e 1 1 -
37 420 241 805 Screw, Pawl Positioning ....................... 1 1 3.2
38 420 242 270 Hex. Nut M12 X 1, Pawl Positioning Locking .. ....... 1 1 —
39 420 237 435 ShiftiShaftae ittt mislaiin s i a s il 1 1 3.2
40 420 945 790 Retaining Ring, Shift Shaft . .................... 2 2 3.2
41 420 944 851 Thrust Washer, Shift Shaft5mm . ................ 1 1 —
42 420 430 110 OiRing:=ShiftiShaftet e ma o nn Ol il e 1 1 -
43 420 248 781 Shiftelsevers sui vt st o in it e ari S Sn it i 1 1 0.1
44 420 241 930 Screw, Allen Head M6 X 20 .. ................... 1 1 —
45 420 260 200 Rubber&Shiftelfeverizaia i ine S il pils i don i miaige 1 1 0.1
45 420 258 457 ShiftsDrumiAssiyi e com e i ol it i F s e 1 1 3.2
47 420 227 560 Isolating Washer, Shift Drum . . . .................. 1 1 -
48 420 249 970 Dowel Pin, Shift Drum (Neutral Ground) ........... 1 1 3.2
49 747 020 000 lroctite 2740t ey e s E e e e as required —

CAN-AMx MOTORCYCLES

SPARE PARTS CATALOG

SECTION 2 — PAGE 3
CATALOG NO 735 009 002 JULY 1974






Clutch, Kick Start






CLUTCH, KICK START

Flat
ITEM PART DESCRIPTION T'NT T'NT Rate
NO NUMBER 125 175 Time
1 420 227 600 Thrust Washer, Inner, Clutch Drum 3 mm ........... 1 1 -
2 420 232 700 Inners RacedClutchED rlime ey i s e e 1 1 0.7
3 420 232 650 Needle Bearing 25, Clutch Drum ... .............. 2 2 —
4 420 291 590 Drive Gear With Clutch Drum Ass'y (Replace Only Drive
Gear With Drum Ass’y-See Also Section 1 Page7 ltem # 13 1 1 0.7
5 420 227 590 Thrust Washer, Outer, Clutch Drum 1.5 mm ......... 1 1 -
6 420 259 570 Plate, Clutch, Inner Pressure . . ................... 1 1 0.7
7 420 259 560 PlateZCluteh -Eriction v o i o oo 5 5 0.7
8 420 259 555 Plate, Clutch, Quter Driven .. ............o...... 6 6 0.7
9 420 259 542 ClutchiHubigamrasssammes o r o niie il T i 1 1 0.7
10 420 245 320 Washer, Transmission Shaft Locking ............... 1 1 —
1 420 242 600 Hex. Nut M16 X 1.5 Transmission Shaft. .. .......... 1 1 —
12 420 239 625 Spring, Clutch (Change Springs Only Setwise) . ........ 6 6 0.6
13to 16 420 259 596 Plate, Clutch Spring Retaining w/Hub Ass'y .. ....... 1 1 0.6
13 420 245 330 SnapringiMI 0@ s ohdo i v s S 1 1 —
14 420 259 590 Plate, Clutch Spring Retaining ................... 1 1 0.6
15 420 932 990 Ballib/825 pit i e il ke Do s e 12 12 —
16 420 259 705 Hub, Clutch Spring Retaining . .................. 1 1 0.6
17 420 945 750 lfockaWasheribrmm o il o s o) e L 6 6 -
18 420 241 770 ScrewssHexy HeadiMbiXe 25 s i s e 6 6 -
19 420 234 907 GearsKick:Startaldler o3 < n sl s e i 1 1 0.6
20 420 237 420 KickiStastdShafte s ainis s 0 o el e i i 1 1 32
21 420 245 350 CirclipiiickaStartsShafterr ia s o s s i 1 1 -
22 420 228 195 Retaining Hub Kick Start Spring . ................ 1 1 1.7
23 420 239 381 Sphing; IickeStartiRetUrnu i oo s s 1 1 1.7
24 420 944 466 FhrustaWasherslammess =oo it e L iin Sure i iaal pec ) 1 1 -
25 420 945 660 SnapringzKickeStart Shaft . s i e e 1 1 —
26 420 239 610 Spring, Kick Start Ratchet Engagement ... .......... 1 1 0.6
27 420 228 180 Ratchet Gear;, Kick Start ... ... ... ... ... .00 vnu.in 1 1 0.6
28 420 227 480 Thrust Washer, Kick Gear Tmm .. ............... 1 1 -
29 420 234 916 Gear; Iick:Start:Dive, 34T . i o i i e s 1 1 0.6
30 420 944 460 Shimi@:2imme s ot s i e e as required -
420 944 465 Shim0HbammE s s e e B e as required -
31 to 37 420 248 796 EeverAssiy alKickaStarts r vl i e e e e 1 1 0.1
31 420 248 800 HUbEKicleStaptamaren i b0 e e e 1 1 0.1
32 420 248 791 BeverstiQickaStartaraalas 1 Blaie s s e e v 1 1 0.1
33 420 239 535 SphingalickaStartalevers S o, St e 1 1 0.1
34 420 232 440 Balli7/32: 5 Kick e Stant i liever ., & o5 i i i e B, 1 1 =
35 420 945 840 Snapring: lEickeStartaliever & s e 1 1 —
36 420 260 210 Rubber Sleeve, Kick Start. ... ................... 1 1 0.1
37 420 241 991 Screw; Hexi ' Head M8 X 28 ", . ..\ i iviiiin v i 1 1 -
38 747 020 000 lsoctites2/el sl bt aitin g s e e e B el as required -

CAN-AMx MOTORCYCLES
SPARE PARTS CATALOG

SECTION 2 — PAGE 7

CATALOG NO 735 009 002 JULY 1974






ELECTRICAL






Magneto



10 1

25 26 30 31 22

18 19 20

T L@J

123
e W% ¢

j
]

18 19 20

=7
§§ =
VI
SN
&




MAGNETO GENERATOR 125/175 T'NT

Flat
ITEM PART DESCRIPTION T'NT T'NT Rate
NO NUMBER 125 175 Time
1-2 420 291 452 Magneto Generator Ass'y . ... ..ot 1 — 0.7
4 1t0 15
1 420 291 457 Magneto Generator Ass'y . .. .. ... - 1 0.7
3to 156
1 420 291 462 Stator PlatesAsS Y & it s 50 sid s B w el b s s e e 1 1 0.7
4 to 11
1 420 264 560 Stator Plate, Alone (Trigger Plate) ... .............. 1 1 e
2 420 291 405 Bl Whe e | s 1 e e e e S LR 1 - 0.7
3 420 291 400 Elywhee| g ot sl st i i o e M T - 1 0.7
4 420 260 433 Protection Hose 400 mm . . ................co.... 1 1 0.2
5 420 260 345 Cablei GrOMMEL i iy s s o i e, s o g 5 1 1 0.1
6 420 960 791 ProtectioniCap i s st iy S R s 1 1 0.2
7 420 864 011 Tab Receptacle Straight . ...................... 4 4 0.1
8 420 865 455 Connector HOUSING: & .+ cin o i viv e s wnremms slaa s mns e s 1 1 0.2
9 420 260 462 Protection Hose 185 mm .. ..................... 1 1 0.2
10 420 864 261 Tab Receptacle Flag ......................... 2 2 0.1
1 420 964 062 TerminalsRineea e ool o o S e e L 1 1 0.1
12 420 264 470 ElectroniciBoxa: =on ot i sanlamn o e e 1 1 0.2
13 420 960 360 PrOTeC i O C A S i et ke e 1 1 0.1
14 420 265 745 Ignition Cable 440 mm ... ........... ..., 1 1 0.1
15 420 865 205 Spark Plug Protector .. ..................0..... 1 1 0.1
16 420 899 740 SparkaPIUGENZ G- . . 5 i e e v i e e i e et s optional D.N.A
420 899 750 SparkEPIUGEND TG s o i A sl s o s it s w3 ot s Bh e s 1 1 D.N.A
420 899 760 SpatlGPIUGENSO G . i s s e e v i optional D.N.A
17 420 224 030 Holderd@ablesesn: ot i ey v inhs ik 1 1 0.1
18 420 927 570 Washertbr3rmmie nmn i o i s e R e 2 2 —
19 420 945 750 LockiWasher BUMIM - o v oo s v & as wnc s o sas s s 2 2 —
20 420 840 510 Screw M5 X 16, AllenHead . ... ................. 2 2 -
21 420 264 517 Ignition Charging Coil With Wire ... .............. 1 1 0.7
22 420 247 260 Distance Sleeve 105 mm .. ..................... 2 2 0.3
23 420 264 500 Lighting Coil Without Wires (15 Watt) ............. 1 1 0.7
24 420 841 025 Cylinder Screw M4 X 28 .. ..................... 2 2 —
25 420 264 490 Lighting Coil Without Wires (40 Watt) ............. 1 1 0.7
26 420 841 030 Cylinder Screw M4 X 22 . ... ... . ... ..., 2 2 —
27 420 965 700 Ring Tongue Terminal M4 (Ground) ............... 2 2 0.4
28 420 945 758 [ oyl AT YT (T ) [ e e i o S et A G ot o 1 1 —
29 420 941 271 Cylinder Screw M4 X 6 (Ground) . ................ 1 1 -
30 420 264 530 WiresSplicesa siissietiaiion b eom e s e s e 7 7 0.4
31 420 260 411 Splice Protection Hose 25 mm . .. ................ 7 7 04
32 420 244 072 Washer 4.3 (Install Between Armature Plate And Charging
Coil, When Bosses on Stator Plate Are 10.5 mm High.
Not Needed When Bosses Are Approx. 12 mm High . . . . 4 4 —

CAN-AMx« MOTORCYCLES
SPARE PARTS CATALOG

SECTION 3 — PAGE 3

CATALOG NO 735 009 002 JULY 1974






Wiring System,
Speedo, and

Ignition Switch.



/ /

»r \ \/
\\\\\\\\} ),
2

i
Q

A\

%




WIRING SYSTEM SPEEDO, IGNITION SWITCH

@

Flat
ITEM PART DESCRIPTION T'NT T'NT Rate
NO NUMBER 125 175 Time
1 730 001 002 Wiring Harness Assembly . ... ................... 1 1 0.6
2 730 608 000 WirerSub:Assiye Elise: i v vr woiialaiiaiie v (e - 0 1 1 0.1
3 730 609 000 WiresSUb=Assly: "Horn o tasire sosstnialon L0 L o i Rl 1 1 0.1
4 730 604 001 Wire Sub-Ass’y, Winker Relay . .................. 1 1 0.1
5 730 605 000 Wire Sub-Ass’y, Headlight Connection . ............ 1 1 0.1
6 730 601 001 WireiSub=Assiye Battery: fsisre mng et 0 e i 1 1 0.1
7 738 056 000 Euser 4 Amps: i, i ilasmtdinn i 0. Cr e Fan b 1 1 D.N.A.
8 738 035 002 EuselHoldersim ot i ima e S S s e 1 1 0.1
9 738 002 002 Hornieateias . il Rt s o e e e 1 1 0.3
10 222 061 615 Screw, Hex. Head Cap M6 X 1.00 X 16 .. ........... 2 2 -
11 228 561 015 Nut, Hex. Elastic Stop M6 X 1.00................. 2 2 —
12 738 038 000 Rectifiermy i ee i s pitaanin e il G L S i e 1 1 0.1
13 222 041 615 Screw, Hex. Head Cap M4 X 0.70 X 16 ... .......... 2 2 -
14 228 541 015 Nut, Hex. Elastic Stop M4 X 0.70 . . ... ............ 2 2 -
15 738 003 000 WinkergRelayieseg s il seeiie o sl adn i aes L B 1 1 0.1
16 222 551 615 Screw Pan Head M5 X 080 X 16 ... .............. 1 1 —
17 228 551 015 Nut, Hex. Elastic Stop M5 X080 . .. .. .. ..cnivn. 1 1 —
18 224 051 110 Washerbamm:aXEEXe 1o v o iinaat o i e i haan s 1 1 -
19 748 013 000 RubbemBoxerse il bt Sitea iy e IR gl ot o b i fdean ) 1 1 0.1
20 738 019 002 Brake Light SWIteh i oo o v o s do G e e 1 1 0.1
21 732 306 000 Spring (Brake Light Switch) .. ................... 1 1 0.1
22 748 021 001 Protector Pad . Batiery . . i i . . o i e e e 1 1 0.1
23 738 053 000 Battery Terminal Bolt And Nut . . ................. 2 2 0.1
24 738 023 000 Batterva(Yiiasa A2Nb:AB Yo v v v s iadion i iy s 1 1 0.3
25 738 054 000 Batteryihubermsim s 0 U SRS R 1 1 0.1
26 738 022 001 Ignition e SWITeR s e e e A L 1 1 0.4
27 739 005 00 Speedometer w/o Wiring Harness ... .............. 1 1 0.3
28 to 30 730 003 000 WiringiHarnessiSpeedor s el b s Smaninn Sl I 1 1 0.3
29 730 050 001 Bulb®2:8:sWattes S s it s o i Sl s e s e 1 1 D.N.A.
30 730 050 000 BulbsleZiWarttsinidien et 2 n o i e s i e 4 4 D.N.A.
31 748 014 001 Speedo Rubber Mount Male . . ................... 1 1 0.1
32 748 014 000 Speedo Rubber Mount Male .. ................... 1 1 0.1
33 739 002 000 Speedometer Mount. . .. ........... ..., 1 1 0.2
34 748 015 000 Speedo Rubber Mount Female ................... 2 2 0.1
35 224 060 200 Washeri8:mm: X201 - s s o SV s i o 3 3 —
36 228 561 015 NUtE|astic: STopiM6E: X005 . i vnnn sars Bl e 5 e 2 2 -
37 742 001 002 Cable:GUidetpper- idit i o) o s san e it T 1 1 0.1

CAN-AMx MOTORCYCLES
SPARE PARTS CATALOG

SECTION 3 — PAGE 7
CATALOG NO 735 009 002 JULY 1974



\//, 3
, //////%%///v/ i




ELECTRICAL
Flat
ITEM PART DESCRIPTION T'NT T'NT Rate
NO NUMBER 125 175 Time
1to 4 738 007 000 Head |lamprAssiy: il i waspiaies Swpaii s e i i 1 1 0.3
10 to14
1 738 011 000 Rim:FHeadlampieiisfostinioe s iior el B e e 1 1 0.1
2 738 009 001 InsulatorzRubber:Eront . i ot siteiiine s sos e i i 1 1 0.1
3 738 010 000 Lens And Bubl Ass'y 12V, 25 X 25 Watt. . .......... 1 1 0.1
4 738 009 000 Insulator Rubber Rear . . ....................... 1 1 0.1
5to 14 738 007 001 Head|lamprA sy il . Snl e e s I 1 1 0.3
5 738 011 001 RimiHeadlampiais o i dhnimnia iy eidee e Sae s i 1 1 0.1
6 738 062 000 Rubber BUMPer v v v v v i i s i i e i e o i e 2 2 0.1
7 730 010 001 Lens And Bulb Ass'y 12V, 25 X 25 Watt. . .......... 1 1 0.1
8 738 063 000 RetainingiClipia: i s is s vmiaidn b s s 0 2 2 0.1
9 732 308 000 Springikead|amps & Tt L atis G v e e 1 1 0.1
10 738 012 000 SocketiHeadlampBuUlbL . i 1 1 0.2
11 738 008 000 HousingibHeadlampri o vr oo e inidn s S s U 1 1 0.2
12 748 011 000 Grommetsse sl it e i s e e L 3 3 0.1
13 738 026 000 Bolt Headlamp:-Ring: '« ... i« wn oo i e 1 1 -
14 738 033 000 WashereNVIon=mt ol aia s i s s o 1 1 —
15 748 002 000 Rubberslnsulatorssbsr - nais bt b i s e S Saii st 2 2 0.2
16 742 004 002 HeadlampaMount iz iz s s o s s s 2 2 0,2
17 224 081 170 Washer BemmEXCT X0 2 e sy am i e, 10 10 —
18 222 081 615 ScrewaMBeXel2BeX 6 anst Ll e i e 4 4 -
19 738 030 001 RefleCtomiy srtar e i e s e 2 2 0.1
20 748 016 000 WasheriRubberss & s i lin 2f cniimsiinne coinn i Bk 2 2 0.1
21 742 012 000 NutiSidedReflectors et s s widi e e s P awa o 2 2 0.1
22 to 28 738 005 000 Turn Signal Lamp Ass’y Front . .................. 2 2 0.2
23 to 28 738 006 001 Turn:SignalsLampzAssiy-Rear . . o i oo v 2 2 0.2
22 222 561 515 Screw Slotted Pan Head M6 X 1.00 X 15 .. ......... 4 4 -
23 738 064 000 SereWsliensiSignal: foo v s i h e e e i e 4 4 —
24 738 015 000 lfens: Signal BSele i demiinniine . e L 2 2 0.1
25 738 028 000 RingeSealingslurn:Signalc i o s idia i e e 2 2 0.1
26 738 051 000 Bulb.TUrn Signali23 Wi A073 v sii s s ooadiinshsi S 2 2 0.1
27 738 016 000 Housingzeltrn:Signalid st e n s B i 2 2 0.2
28 228 080 015 NutiHex: damiM8 X 1:2be il L v o T 10 10 -
29 748 004 003 RubberiMolnt: o v st e i i s s 2 2 0.1
30 224 061 120 WasheriElat:6immaX12: X 10 v s o s 1 1 -
31 222 082 015 Screw Hex. Head Cap M8 X 126 X 20 ............. 4 4 -
32 738 024 001 Holder:FaillampiMountee . an s alvn v v o ot il s 1 1 0.1
33 738 025 000 TaillampiMoUntiics oo s e i s i 0 e 1 1 0.2
34 748 020 000 Rubber!Grommet: =t 5iiiis ik R P e 2 2 0.1
35to0 38 738 013 000 aillamprASssiy Ty i e L e T s 1 1 0.1
35 738 014 000 LensisTaillampis fassiatiss aas o b o st e, Dl 1 1 0.1
36 738 029 000 Screw iTaillampilens. i s i s e st 2 2 0.1
37 738 052 000 Bulb Taillamp 27 X 8 W. #1157 ... ... ........... 1 1 0.1
38 738 032 000 SocketTaillampiti s b s s s 1 1 0.1
39 222 061 615 Screw Hex. Head Cap M6 X 1.00 X 16 ............. 1 1 —
40 224 060 200 Washer:Elat 6imm SX200 X010 vl 2w i aies i v o 1 1 —
41 228 561 015 Nut Hex. Elastic Stop M6 X 1.00: ... .. ... .......... 1 1 -

CAN-AM«+ MOTORCYCLES

SPARE PARTS CATALOG

SECTION 3 — PAGE 9
CATALOG NO 735 009 002 JULY 1974






CARBURETION







Carburetor






CARBURETOR @

Flat
ITEM PART DESCRIPTION T'NT T'NT Rate
NO NUMBER 125 175 Time
1 420 291 447 Bing Double Float Carburetor 1/32/113 . ... ......... 1 — 0.3
420 291 448 Bing Double Float Carburetor 1/32/114 . ... ......... — 1 0.3
2 420 261 595 Carburetor Housing Ass'y .. ..................... 1 1 05
3 420 963 090 Carburetor Primer s 2 i bare s bt i s s et 1 1 0.5
4 420 938 100 SpringZRrimer i s Ll e n e e 1 1 0.5
5 420 245 240 SplittPinEPrimenisss e n i i o s e 1 1 -
6 420 261 631 Carburetor Piston ( # 1 Chrome) ................. 1 1 0.2
7 420 261 640 Jet Needle (I Identifying Ring) ................... optional D.N.A.
420 261 641 Jet Needle (4 Identifying Ring) . . ................. 1 1 0.2
8 420 261 650 NeedleiCliprea . s it o b L e e 1 1 —
9 420 227 630 Washenritnasbime a0 s e e vl 1 1 -
10 420 239 700 Spring, Carburetor Piston . . .. ................... 1 1 0.2
1 420 261 670 @ Ringg st e s et S e e 1 1 -
12 420 261 660 TopiCoveriPlate x| it Dyatn el Rl i b s e s 1 1 0.2
13 420 241 430 Hex: ScreWalMb X 12 0% i i o e e o 2 2 -
14 420 963 141 ldlerzlet 30BETE it aliiile s i p it e e B R s L optional D.N.A.
420 963 142 ldler Jetiq0migier viis s e i et v S L o 1 1 05
15 420 261 700 EloatiNeed|ersir iriniidaite L o sl Ul 1 1 0.5
15A 420 261 710 ClipiEloatiNeedle: = 54 sty My i i B iee e 1 1 -
16 420 261 690 Diffuser (5 mm High/No Cut Away). . .............. optional D.N.A.
420 261 692 Diffuser (6 mm High) (5 mm Cut Away) ............ 1 1 05
17 420 261 600 Needlesdet: 27665 v =5 Smabiuiar s b dn e i optional D.N.A.
420 261 605 Needle Jeti273" . o wih Ediinl i i 1 1 0.5
420 261 608 NeedleRlet; 2970 o sipeoties B o 5 les el o optional D.N.A.
18 420 963 130 MixingElubelsaises ol S oimeaigaiiare = 0 h e S 1 1 0.5
19 420 268 983 Maintlet®1 bOM e v m et e S R L ST e 1 — 05
420 268 984 Mainzletibbiia it o o sl D R e - 1 0.5
420 268 979 Main®lete 130 Riss B atasien s bl L B m G ity 8T e optional D.N.A.
420 268 980 MaintdetEl 85T e e TF Manehitl it a1l Wi e i optional D.N.A.
420 268 981 Maingle el 40 s s rsem i lndl e el e S e e optional D.N.A.
420 268 982 MainBletilab,aimsc s ot cm st Rl s el s S Sl optional D.N.A.
420 268 985 Mainglets 608 7 = o i T it el BT R e e optional D.N.A.
420 268 986 MainidetefliBbi-ioaiz oo sl Dis it el e 08 S e S S optional D.N.A.
420 268 987 MainEletilZ 0 b il Sl s T it e s optional D.N.A.
420 268 988 Mainplle b =t a0 b et O nole ey i i 2 optional D.N.A.
420 268 989 Mainilet 180 s v vnvir o e v b sl S Lo B e optional D.N.A.
20 420 261 620 SieverSleeverndisnl S conlie B S A e B e 1 e 1 1 05
21 420 963 190 EloateSemishiecione i Lo sl el i e 1 1 0.5
22 420 929 700 Ring(Eloat) e i e soiinonsl (il sl e e 1 1 0.5
23 420 830 720 Gasket, FloatChamber. . .. ................0.... 1 1 0.5
24 420 261 615 Float Chamber w/Choke Jet . .. .................. 1 1 0.5
25 420 963 180 Spring Clip (Float Chamber) . .. .................. 1 1 0.2
26 420 983 640 Spring, Idle Adjustment Screw . . ................. 1 1 -
27 420 963 160 Idle Adjustment Screw . . . .. ... ... 1 1 0.1
28 420 930 565 Sealing Ring (For Execution With Screwed In Nipple
Only)E o s e e S 1 1 0.1
29 420 241 940 Nipple (For Screwed In Execution Only) . .......... 1 1 0.1
30 420 939 880 Spring, Air Regulating Screw. . . .. ................ 1 1 —
31 420 963 150 AldiRegulatingtScrew il e Tl e LR S e e 1 1 0.1
32 420 256 034 Vent Line 280 mm (For Carburetor With Vent Line
Eittinge@nly et ko lites aie O e i i el R e 1 1 0.1
CAN-AM« MOTORCYCLES SECTION 4 — PAGE 3

SPARE PARTS CATALOG CATALOG NO 735 009 002 JULY 1974






CARBURETOR
Flat
ITEM PART DESCRIPTION T'NT T'NT Rate
NO NUMBER 125 175 Time
33 420 230 430 Gaskeldizuiza o e it n s e e Sl 1 1 0.1
34 420 261 685 Housing, Starting Piston ....................... 1 1 0.1
35 420 241 950 Countersunk Screw M4 X 12 .. ................. 2 2 -
36 420 241 955 Countersunk Screw M4 X 18 . .................. 1 1 —
37 420 268 842 Starting Piston w/Sleeve . ...................... 1 1 0.1
38 420 661 050 SpringnStanting Ristons; v i i v vy 1 1 —
39 420 661 070 ClosurerSerewsmsraie bisio s s bt e R e e 1 1 0.1
40 420 942 540 FlextNUE MOEXe 07 e s s st it 2 2 —
41 420 241 440 Adjustment Screw M6 X 0.75 . .................. 1 1 —
42 420 260 370 RubberGrommet s s teed Sl o s et 1 1 —
43 740 011 000 ChokesRodei g i na ol Sl 8 @t et Sl i sl 1 1 0.1
44 740 012 000 ChokelCam ik et iras =t dlia i, ol ediia e 1 1 0.1
45 732 401 004 @iRINgu s s e e s e 1 1 -
46 740 014 000 ifensioNIRinGE el st e 0 L e S R S 1 1 —
47 740 015 000 Chokeilkhoba it e s cimae o e e e 1 1 0.1
48 740 002 004 HoselClamp: (AirBox) e s bk e i e e e o 1 1 —
49 740 003 000 Carbuietor Bootcur i s i i s e 1 1 —
50 740 002 003 Hose Clamp (Carburetor) . ...................... 1 1 —
Note: Items: 37, 38, 39, 40, 41, 42 Are Supplied On Spare

Part Carburetor No 420 291 447 And 420 291 448 And
Can Be Used With a Cable And Handlebar Choke Lever
741 008 000: Choke Cable

737 012 010: Choke Lever

CAN-AM+ MOTORCYCLES

SPARE PARTS CATALOG

SECTION 4 — PAGE 5

CATALOG NO 735 009 002 JULY 1974






p(@:@
(deo

C@

SPECIALTOOLS







Tool;
Special and

Owner’s Kit.






TOOLS
Flat
ITEM PART DESCRIPTION T'NT T'NT Rate
NO NUMBER 125 175 Time
1to 10 420 277 780 ilioo|-ICitFIOWNErsIE B s iiad Soai st ile sl o s 1 1 -
1 420 876 190 fiopliBagis &l e e R 1 1 —
2 420 277 820 CombinedtWrenchii it v s i e nl s e 1 1 -
3 420 276 065 Wrench Double Open 10/13 mm . ... ............. 1 1 -
4 420 277 790 Wrench 4, Int. Hex. Screw . . .................. 1 1 —
5 420 876 360 Wrench 5, Int. Hex. Screw . . ... ............... 1 1 -
6 420 277 810 Wrench: 6 IntiHex.sSerew: -0 o covia o i s v 1 1 -
7 420 277 830 InsertEoriScrewdriver ol o o e s e e 1 1 —
8 420 277 €40 GripiEor: Screwdriveriia s Sty S it el 1 1 —
9 420 876 220 SocketWrench 11/13imme= 5 e v st 1 1 -
10 420 277 410 SockettWrench#l7/ 20 mmirs st Lo s 1 1 -
11 420 277 850 Oil Seal Insertion Jig (Kick Starter) ............... 1 1 —
12 420 277 860 Oil Seal Insertion Jig (Crankshaft Magneto Side And
ClutehiSide)ii s em i s S s i e s e 1 1 -
13 420 277 870 Oil Seal Insertion Jig (Main Shaft Sprocket) ........ 1 1 —
14 420 277 805 Puller Ass'y For Flywheel . . . .. ................. 1 1 —
15 420 277 900 RUmpiGearsWrenchah it e it e o i 1 1 —
16 420 241 960 Locating Bolt For Crankshaft ... ............... 1 1 —
17 420 277 885 Cluteh Hub-Loeking sToel: & o i o ol o 1 1 -
18 420 840 680 Cylinder Screw W. Int. Hex. M8 X 40 . ........... 2 2 —
19 420 876 296 Puller Ass’y For Bearings On Crankshaft. .. ......... 1 1 —
20 420 977 480 RingtEor PUllepaistantca i o i Sssei s ne. il = 1 1 -
21 420 277 890 Ring:HaltiEor Pullers 7 s v oo s i e i o s 2 2 -
22 748 033 000 Cam Adjuster Tool, S & W Shock Absorber . ....... 1 1 —
23 747 020 000 lroctiter 27l sttt Bnr S e s s e e s 6ce 6ce -
24 747 018 000 Silicone Dielectric Grease Dow Corning DC-4 . .. ... .. 2 oz 2 oz -
25 747 002 000 Silicone Seal Dow Corning Clear . ................ 3oz 3oz —
747 002 001 Silicone Seal Dow Corning Black . ... ............. 3oz 3oz —
26 413 4026 00 PaintsBlacl@irs Srpii Nesionsiegin iy s vl el el 16i0z: 1670z -
27 748 019 000 VaporPRlugeiaimts Seltae et ng ses s all i e e 1 1 —

CAN-AMx+ MOTORCYCLES
SPARE PARTS CATALOG

SECTION 5 — PAGE 3

CATALOG NO 735 009 002 JULY 1974






FRAME







Fork



&2
i

26 \



FORK
Flat
ITEM PART DESCRIPTION T'NT TNT Rate
NO NUMBER 125 175 Time
1 742 020 001 EorkeSliderlieft et i v il g i e 1 1 0.5
2 742 025 000 DustiBoot it eais - . o e e 2 2 0.2
3 742 026 001 LoweralripleiGlampiis: i i i i e L 1 1 0.7
4 224 762 100 LocksWasher Bimmi. i favin v Gl vl L 8 8 —
5 222 963 015 Screw Socket Head M6 X 1.00 X 30 .............. 8 8 -
6 742 015 000 Eorkifiubeisiboi it chy Siolnisn el i 2 2 0.6
7 742 017 000 Cap; SpringZRetaining s as s v vl B i e optional D.N.A.
742 017 001 Cap, Spring Retaining (Vented) (Use With Spring Guide
FTA20044000) 0 = i e 2 0.1
8 742 030 001 Top LripleiClampiais v i i  Loun s s 1 1 0.4
9tol12 742 011 000 HandlebariClamp AssiVit Soriiieis a hent fa oy« o ni 2 2 0.2
16 - 17
9 742 018 000 Handlebar Clamp Bottom . . ... ................. 2 2 0.1
10 742 019 000 HandlebariClampiliopt it it colin v bt s 2 2. 0.1
11 742 036 001 Washer 8immi XalZi X2 0 i s b e 11 1 -
12 228 581 015 Nut Hex. Elastic StopM8 X 1.26 ... ............. 4 4 —
13 742 029 001 CapiNUEE i s e e s S L D 1 1 0.2
14 224782 120 LockaWasher8immiz: i ot i i s st s 4 4 -
15 222 983 025 Screw, Socket Head M8 X 1256 X 30.............. 2 2 -
16 224 080 140 Washer Flat8 mm X 14 X 15 .................. 6 6 —
17 222 087 525 Screw Hex. Head Cap M8 X 126 X756 ............ 4 4 —
18 742 027 000 Adjuster Stem Nut (Split Nut) . . . ................ 1 1 0.5
19 742 008 000 SteeringiStemaEsins . tnidin s S e S 1 1 0.7
20 742 010 001 MainiSeals i eoln m il e e 4 4 0.6
21 742 024 001 EorkeSliderdRightestsains v ce i on i riia iy 1 1 0.5
22 742 001 001 Cable Guide, Speedo . . . .. ... ...iceai i anan 1 1 0.1
23 224 061 122 Washer Fiber Special . ............. ... ...... 2 2 -
24 223 160 725 DraineSCrew: i v b L e e s e 2 2 0.1
25 228 081 025 NutiHex:sHead Cap:MBaX. 1.25 .1 v iiiia vt ou i 5 am ois 2 2 —
26 742 034 000 EronteAxie s il a4 el D e 1 1 0.1
27 224 781 140 Liock:Washeri 8 mm: . it viie oo h cvmms id s aidia s 2 2 =
28 222 982 515 Screw, Socket Head M8 X 125 X 25.............. 2 2 —
29 222 085 525 Screw, Hex. Head Cap M8 X 125 X556 ... ......... 2 2 -
30 742 036 000 Washer. Special (AXIE) & o v s vivi i s i e s nre o e i 1 1 —
31 742 035 000 NUt Special (AXIe) i s s i v wisiis Simii bia e e oo 1 1 =
32 222 081 615 Screw Hex. Head Cap M8 X 126 X 16 ............ 3 3 —
33 742 001 000 Gable Guide Brake T s e ey s 1 1 0.1
34 742 028 000 CirelipiEmEniiadta i R s e L e 1 1 0.1
35 732 401 003 OIRINg e e R e e 2 2 -
36 742 044 000 Guide, Spring Upper (Used With Vented Cap
HEANDATA00N oo e R 2 2 0.1
37 742 009 000 Spring 16 Ibs (No Color Code) .. ................ optional D.N.A.
742 009 002 Spring 18 Ibs (Color Code: Yellow) .............. 2 2 0.1
742 009 003 Spring 14-24 Ibs (Color Code: White) ............ optional D.N.A.
38 to 47 742 031 000 DamperrAssivi=sir Tasiin Se s e e 2 2 0.6
38 742 014 000 RodeDampings =i et b s s e 2 2 0.6
39 742 016 000 BUshinge el cpa i s s Cu b el i i ain s e 2 2 0.6
40 732 802 000 Cilrelipie o o o0 L i e e 2 2 0.6
41 742 013 000 SpINgeMOPEOUL: see s i e C e e e i 2 2 0.6
42 742 023 000 ValVel@rifice s irmuie s o i i e 2 2 0.6
43 742 022 000 Valve Washerabi =i e nasu el dn e D D e s 2 2 0.6

CAN-AMx« MOTORCYCLES

SPARE PARTS CATALOG

SECTION 6 — PAGE 3

CATALOG NO 735 009 002 JULY 1974



13

49 Betor Fork Ass'y




ronK ®

Flat

ITEM PART DESCRIPTION T'NT T'NT Rate

NO NUMBER 125 175 Time
44 742 021 000 Dampek Stupport:Bodyitic s i feera it it e 2 2 0.6
45 732 801 000 CirclipZ et By i ottt T s i s el 2 2 0.6
46 224 082 062 WasherEiber sl rcomb by o s i i e s 2 2 —
47 742 039 000 ValVEREE A s e e s e R 2 2 0.6
48 732 401 002 OFRingEpemn o, e e e e i e 1 1 —
49 742 003 001 ErontrForke Ass'y il aln b i i i 1 1 0.7

(Items Not Included: 11, 13, 18, 19, 22, 32, 33, 34, 37)

CAN-AMx MOTORCYCLES SECTION 6 — PAGE 5

SPARE PARTS CATALOG CATALOG NO 735 009 002 JULY 1974






Main Frame






@

FRAME

Flat

ITEM PART DESCRIPTION T'NT T'NT Rate

NO NUMBER 125 175 Time
1-16 746 001 002 Erames il s Soiisece s ot i 1 1 3.0
2 744 011 000 WasherBanjos i v vl s s s s e 2 2 —
3 744 004 000 Ol OULIeRBaANON i i L e 1 1 0.1
4 420 256 032 QilsLiine 7290 mmu(1200n ) v i S S e 560 mm long. 0.1
5 744 028 000 Eilternsess Satac 5 nivncnind o Biisn gl m s et e e S 1 1 0.1
6 420 256 032 QillLine; 270'mm (110N ) « & vvsoe v i s 560 mm long. 0.1
7 744 033 000 GasketiQICapE v v i e e s B e 1 1 —
8 744 032 000 OilElank2Cap i r et S e S S S 1 1 0.1
9 746 015 000 CoveriSteering:Gone: i, e i e A 2 2 0.3
10 732 401 000 ORING:L V2 X 134X /8. vio v s v iinomv s inn 2 2 -
11 732 501 002 ShimE024a0 2wt e sl e e e i 2 2 -
12 732 901 000 GhrOsttWashers i i wa bt S naln s rid s i e 4 4 -
13 732 701 000 ThrustiBeaninges . i n © hie e e sia s e s 2 2 -
14 732 702 000 NeedletBearing: sl s i iiieiieit & b i e e e 2 2 -
15 746 010 200 Steering Cone -2 Degree . ...........oueunn... 2 2 0.3

746 010 000 Steering Cone -0 Degree . ...... ... ... optional D.N.A.

746 010 100 Steering Cone - 1 Degree . ............c.ccuuuuun.. optional D.N.A.

746 010 300 Steering Cone - 3 Degree .. .........c.vvuunnnn optional D.N.A.
16 746 052 000 SteeningiCUPES s s il e S e e 2 2 05
17 746 007 000 Bumper, Steering Rubber . . .. ................... 2 2 0.1
18 228 581 015 Nut, Hex. Elastic StopM8 X 1.25 . ... ............. 10 10 -
19 224 781 140 LockiWasher:- 8 immc, v i, s b w il e e s we e e s 2 2 -
20 222 081 615 Screw, Hex, Head Cap M8 X 1256 X 16 .. ........... 2 2 -
21 734 006 000 Eront: EngineiMounts o i i ot viie s & o dhai e win i aias 1 1 0.1
22 734 005 000 RrontidEnginerStudisator vl s S St T e 1 1 0.1
23 746 006 000 SpacerdRiH @GSy S sy e e 1 1 0.1
24 746 006 001 SpacerBsHurvpam o s s el o s e e 1 1 0.1
25 734 004 000 lLowerZEnNgine:Stud |/ o i vnsme e 57 s e < e e 1 1 0.1
26 746 012 000 FootrestiRaE St eraniisnnt ol o Sy st s e iy 1 1 0.1
27 746 024 001 EootdPegeRiHZ e il e e s e dily 1 1 0.1
28 224 081 170 Washer Elati8:mm - X 17.X:2 & ovils vt s vk s 16 16 -
29 222 084 015 Screw, Hex. Head Cap M8 X 125 X 40 ............. 4 4 -
30 222 084 515 Screw, Hex. Head M8 X 126 X 45 . .............. 2 2 -
31 746 025 001 FootiRegila il mai et i bl ol s e s o 1 1 0.1
32 746 011 000 FootrestalEh st ey sl 1 1 0.1
33 746 035 001 NUTEH X EMA 6DGEB0 i i e e et s e o i 1 1 -
34 746 034 001 WasherElat17:mmy, Xe28.K 2 i ciits o vieiats o on il st in 2 2 -
35 746 002 000 SWIngeATMEBO It g it S e B s S e s 1 1 0.2
36 744 005 000 Bolt::Banjoi @il QUtlet . iiuun b ci s s wrn e b s s 1 1 0.1

37 748 003 000 RUBPEr Pad; i s e s e s s e e as required D.N.A.

38 Plastic Electrical Tape, . . .. civ i viivinio e auiiin i v » as required D.N.A.
39 222 961 5156 Screw, Socket Head Cap, M6 X 1.00 X 15 .. ......... 2 2 -
40 224 761 110 LockeWashers 6 mMm it o 2 iss ik i mimar st 5l ol o 2 2 -

CAN-AMx MOTORCYCLES

SPARE PARTS CATALOG

SECTION 6 — PAGE 7

CATALOG NO 735 009 002 JULY 1974






Swing Arm,

Rear Shocks.






SWING ARM REAR SUSPENSION

@

Flat
ITEM PART DESCRIPTION T'NT T'NT Rate
NO NUMBER 125 175 Time
1 746 004 000 BushinggElanged oo el e m i piora b s 4 4 04
2 732 501 001 ShimP 036 NG s der v i Eoe eblid e it o as required -
732 501 000 Shim#0N 8Lin Syt Sra b e s e as required -
3 746 003 001 BushingeSWINng7ArmE: woiant e o v oy Riaiesleatinas 2 2 0:7
4 228 561 015 Nt Hex: Elastic:Stop: M6 X- 12007 o vn il v 20 5 o 2 2 -
5 224 061 120 WasherElat6mm i Xa1 2261600 0 e o vl s 6 6 —
6 746 040 000 Guard=Chains = s v eesamns e b s Sl o 1 1 0.1
7 222 065 015 Screw, Hex. Head Cap M6 X 1.00 X 50 .. ........... 2 2 -
8 746 034 001 Washer Flat 16:mm;, X228 Xi2: . .. oo i oo 2 2 -
9 746 017 000 AdjusteriCamy i o e R e S e 2 2 0.1
10 222 084 015 Screw, Hex. Head Cap M8 X 125 X 40 . ............ 2 2 -
11 224 081 170 Washer:Elat8imm X EZ XC2, v il v s 6 6 -
12 228 581 015 Nut; HexZElastic:StopiMBi X125 .. v v c s s 4 4 —
13 742 005 000 ShocksAbsorber = iGirling: o o0 o e optional D.N.A.
742 005 002 ShockiAbsorbens:SIRuWarn = o e D S S 2 2 0.1
14 742 033 000 Collar Spring / Alloy - Girling . .................. optional D.N.A.
742 033 001 Collar Spring / Steel - Girling . .................. optional D.N.A.
742 033 002 CollarSprings = SYREW i minencien oo Bias 20 B 4 4 0.1
15 742 006 001 Spring, Shock Absorber 88 Ibs. Color Code: optional D.N.A.
Yellow/White/Xellowis s iandites s et f
742 006 003 Spring, Shock Absorber 55 Ibs. No Color Code ....... 2 2 0.1
742 006 004 Spring, Shock Absorber 65 Ibs. Color Code: Yellow optional D.N.A.
742 006 005 Spring, Shock Absorber 45/70 Ibs. Color Code:
Yeellow/Yellowitamah e e os i e fa s e optional D.N.A.
742 006 006 Spring, Shock Absorber 60/90 lbs. Color Code: White . . . optional D.N.A.
16 222 083 515 Screw, Hex. Head Cap M8 X 1256 X 35 ... .......... 2 2 -
17 222 061 615 Screw, Hex. Head Cap M6 X 1.00 X 16 ... .......... 1] 1 -
18 746 038 001 GuidesChaini S sk i o s s s Wil 00 T e 1 1 0.1
19 732 301 000 SpringSide:Stand F - eaisn s s anam s s e s S 1 1 0.1
20 746 021 001 SidesStandiste i in et L UE D D e s 1 1 0.1
21 222 003 515 Screw, Hex. Head Cap M10 X 160 X 35 ........... 1 1 -
22 224 001 210 Washer Elate10imm, Xi20:X62.50 i i 0 s e ve i s 1 1 -
23 228 501 015 Nut, Hex. Elastic Stop M10 X 1650 ............... 1 1 -
24 746 066 001 SWinNgrATMEss s naeiiile e meeednria il e e 1 1 0.5
25 742 007 003 Damper/ SI8EW:, o e e T S S e 2 2 0.1
26 748 033 000 Cam Adjuster Tool, S & W Shock Absorber ......... optional D.N.A.
27 742 043 000 AdjusterdRInNgA (S W s v o s e 2 2 0.1
28 746 040 002 ChainiGuard EXTensiOn o i s s o 1o aie ois, ke Ta s optional —

CAN-AM« MOTORCYCLES

SPARE PARTS CATALOG

SECTION 6 — PAGE 11
CATALOG NO 735 009 002 JULY 1974






CONTROLS







Handlebar T'NT






Cables



32%"



CABLES @

Flat
ITEM PART DESCRIPTION T'NT T'NT Rate
NO NUMBER 125 175 Time
1 741 001 000 Cable=Speedometer % i sl i e e e 1 1 0.1
2 741 004 001 Cable, Throttle Magura to Bing (Must be Used With
Tihrottle: 737 018:001): 0 vl i optional D.N.A.
3 741 004 000 CablesiThrottlervizarim i v ssiamnnnidniie rag s 1 1 0.3
4 741 003 002 Cabler Clutchiviti i e s n s 1 1 0.2
5 741 002 002 €ableiBrakei i - it e i S e 1 1 0.1
6 741 011 000 Spring, And Boot Ass'y, Front Brake ............... 1 1 —
7 741 009 000 Barrel, Front Brake Cable . . . . .. ................. 1 1 —
8 741 010 000 Screw Adjuster, Front Brake ................... 1 1 -
9 741 008 000 Cable, Choke or Compression (to Be Used With Lever
FLTITE0025000)8 et s P e e optional D.N.A.
10 741 005 002 Adjuster, Oil Pump Cable . . .. ................... 1 1 —
CAN-AMs«+ MOTORCYCLES SECTION 7 — PAGE 7

SPARE PARTS CATALOG CATALOG NO 735 009 002 JULY 1974






EXHAUST SYSTEM







Exhaust Pipe
Muffler



v € ¢



EXHAUST SYSTEM

Flat

ITEM PART DESCRIPTION T'NT T'NT Rate

NO NUMBER 125 175 Time
1 387 0019 00 Nut, Hex. Elastic Stop 1/4-20 NC . .. .............. 3 3 —
2 224 060 200 WasheréElat 6 :mm, Xe20 X1 . oo, oo i 3 3 —
3 748 004 001 RubbercMounts v s n sl ine fatdstegid o il s onpe 2 2 0.1
4 745 001 000 AsbestossWasherass et S dnin i il e e g 2 2 -
5 222 038 515 Screw, Hex. Head Cap M8 X 1.00 X 35 ... .......... 2 2 -
6 224 081 170 Washer:Elat: 8 mm, XeiZeX 20 (oo ol Sl L s i 3 3 -
7 228 581 015 Nut, Hex. Elastic Stop M8 X 1.26 . . ... ............ 2 2 -
8 224 080 250 Washer Flat 8 mm, X 26 X 1.26 .. ............... 1 1 -
9 745 003 004 Mufflepmstn: slehommatie sl S i QL O st 1 1 0.2
10 745 011 000 Clampiito ot v il e T R 1 1 -
11 224 061 120 WaSHeR EEt Bemm X 120X 160 1 1 -
12 222 061 615 Screw, Hex. Head Cap M6 X 100 X 16 . ... ......... 1 1 -
13 745 002 003 ExhaustiRipes e iilinal e v saain S slicon 5 inain) pls L8 e 1 — 04
745 002 004 ExhaustiPipess Coniin il sl o i sndie i i — 1 0.4
14 745 010 000 HoselClampsamatil s s i st to s it el il 2 2 -
15 745 004 001 KHeat:Shieldie-mibtaeir il o St L b e 1 1 0.2
16 745 006 001 Packing s iesut ol —e iy e e 1 1 0.3
17 732 307 001 SpringEExhaust:Piper: = fe il skl i i il e 2 2 0.1

CAN-AMx MOTORCYCLES
SPARE PARTS CATALOG

SECTION 8 — PAGE 3
CATALOG NO 735 009 002 JULY 1974






BODY






Body Parts






BODY PARTS @

Flat
ITEM PART DESCRIPTION T'NT T'NT Rate
NO NUMBER 125 175 Time
1 744 002 000 SpacervErontEenders =5 Son e i e e e h 4 4 0.1
2 744 026 002 DecalzRiH=Eront:Eendersss e ir sy mihendeg 1 1 0.1
3 744 025 001 ErontiEenderis sn il e i i e s e 1 1 0.2
4 224 060 200 Washer, Elati6:mm, X 20X 1o oo o h o 10 10 —
5 222 063 515 Screw, Hex. Head Cap M6 X 1.00 X 35 . ... ......... 4 4 —
6 744 026 003 DecaliliH Eront Eenderia.s ot v s o i 1 1 0.1
7 740 006 003 AiBoxias vomseeme g iens s s i e 1 1 0.5
8 744 023 001 Side Panel L.H. (Without White Decal) ............. 1 1 0.1
9 744 053 001 Decal Side Panel (White) . ...................... 2 2 0.1
10 748 016 000 RubberiWasheflasaieo b aiaiiio ot s mines s e 3 3 —
11 222 861 615 Screw Mach. Slotted Head M6 X 1.00 X 16 . ........ 2 2 -
12 744 018 003 DecalaliHiERearEender s e o el s s 1 1 0.1
13 744 017 002 RedriEendenrsie st e Bn e e henmg L el B e 1 1 0.3
14 222 061 615 Screw Hex. Head Cap M6 X 1.00 X 16 ............. 2 2 -
15 222 062 515 Screw Hex. Head Cap M6 X 1.00 X 25 ............. 2 2 =
16 228 561 015 Nut Hex. Elastic Stop M6 X 1.00 ................. 4 4 —
17 744 027 000 Spacer::iReanriEenderice v i o d s e 2 2 =
18 224 061 120 WasheriElat-6:mmi Xe 125X b o i e 2o i 2 2 —
19 744 018 002 BDecalsRzH = ReariEender sy v n i D e 1 1 0.1
20 222 081 6156 Screw, Hex. Head Cap M8 X 125 X 16 . ... ... ... ... 2 2 =
21 224 081 170 Washer8immsXel7 Xe2is i s et lin Sl A Bl 4 4 =
22 224 781 140 Lock Washer 8 mm . .. .. e e e e 4 4 il
23 744 014 001 CoverSeatit e me i s e L e e e R e 1 1 0.3
24 744 013 001 SeatsAssemblyss it it e R e 1 1 0.1
25 748 001 000 NieaRap 8l it v vl s e i LR et 2 2 =
26 740 010 000 Retainer=SaireEllterss i fios e, i e s e s Lol 1 1 0.3
27 732 302 000 SpRiNgSAIRRI e Lt s e R 3 3 —
28 740 007 000 AlEilten Assemblys i s oo it e Lt 1 1 0.1
29 744 048 001 Protector Foam (Air Box Top) . ... ............... 1 1 0.2
30 744 022 001 Side Panel R.H. (Without White Decal) ............. 1 1 0.1
31 730 025 001 Wire Protector (Cardboard) .. .................. . 1 1 0.1
32 740 020 000 PerforatedsTubere s v mive e SR i i Rl o i 1 i 0.1
33 740 019 000 Inletaliubese s snii nanaaniin: ol e S g 1 1 0.1
34 740 017 000 PlasticSNUTIa e tatisie s dnn i ol Slmna i s i 1 1 0.1
35 740 018 000 Bani (AIZEilten)-= 5wl Saunm e iy 8 o LT N e 1 1 0.1
36 570 1321 00 Grommeta(Seat) it il aies o S e e 2 2 -
37 744 050 000 Heat |nsulator (Muffler). " . . . 0 e Siis . s 1 1 0.1
38 744 051 000 SleiduPlatesmiot drgdaaioaisis Sid G it i s L e 1 1 0.2
39 744 052 000 Clampa(SkidiPlate)lve e sestan i it e a0 2 2 =
40 222 082 015 Hex. Head Cap Screw M8 X 1256 X 20 ............. 2 2 —
41 744 047 000 BattetyiBoxd et e s nil s e b i St 1 1 0.3
42 746 077 004 Spacer(BatteryaBOx) il i i i it TS e el 2 2 =
43 391 3021 00 Washeri(Batteryi Box) lec o it & o D de s e 3 3 -
44 732 600 000 Serews(BattenyaBox) s i ol e el ORIl S il 1 -
45 309 9016 00 Screw (BatterViBox) P a, o S Ll e s 2 2 =
46 744 046 000 SplashrPaniregnsis bl e ol o i Sol St e e 1 1 0.3
47 744 048 000 ProtectoriFoamilSeat)sii i i oi it ooy o i st i Bl Lo 2 2 =
CAN-AMx MOTORCYCLES SECTION 9 — PAGE 3

SPARE PARTS CATALOG CATALOG NO 735 009 002 JULY 1974






Fuel Tank






FUEL TANK @

Flat

ITEM PART DESCRIPTION T'NT T'NT Rate

NO NUMBER 125 175 Time
744 019 002 Fuel Tank Silk Screened (Small) . ................ 1 - 0.2
1to3 744 019 005 Fuel Tank Silk Screened (Large) ................. - 1 0.2
2 732 401 001 OiRINgMankiCap) s i v d e e 1 1 -
3 744 010 001 EdelslankiCapk o i v s e e 1 1 0.1
4 744 006 006 LLabel;=-model: And=Size ... . i e 1 — 0.1
744 006 007 liabelzimodel And:Size: vt e s e e - 1 0.1
5 744 021 000  Fuel Valve . .. ... e e R T e e 1 1 0.1
6 399 9061 00 Fiber Washer 9/32 X 1/2 X 1/16 ... .............. 2 2 —
7 303 9003 00 Screwil/ 42 20NC X3/ G i i d s Thun et 2 2 —
8 414 1372 00 EuelrLine-75omm, (3iNt)-i o i oo e i e e roll of 25 ft. 0.1
9 408 8013 00 HoseiClamplizon fl sl s i e e e 1 1 -
10 414 1372 00 EuelfEinef180mm (707 vt v e e roll of 25 ft. 0.1
11 744 028 000 EilterEelsrataeding e o i rL e B 1 1 0.1
12 387 0019 00 Nut 1/4”" - 20 NC ElasticStop .. . ... oo v e i 2 2 —
13 224 060 200 WashermElat 6:mm;: X620 X 10 0000 o e i e 2 2 —
14 748 004 001 Rubber-Motintes St il O son el se b ba il s oy 2 2 0.1
15 570 1230 00 RubbersSpacersrs et i aias B i e T as required —

CAN-AMx MOTORCYCLES SECTION 9 — PAGE 7

SPARE PARTS CATALOG CATALOG NO 735 009 002 JULY 1974






WHEELS






Brake System






BRAKE SYSTEM

@

Flat

ITEM PART DESCRIPTION T'NT T'NT Rate

NO NUMBER 125 175 Time
1 746 039 001 Brake Pedalgaliet s ieteriiBon i sienm i e o i ol 1 1 0.2
2 746 020 001 NylongBushingyis 2 v mrslean o ea i aniie e miie e 2 2 0.2
3 228 581 015 Nut, Hex. Elastic Stop M8 X 1.25 . ... ............. 4 4 —
4 224 081 170 Washer Flat, 8 mm, X 17 X2 . .................. 1 1 —
5 222 082 015 Screw, Hex. Head Cap M8 X 125 X 20 ... ... ....... 4 4 —
6 746 018 000 Rivot Mount:R:Hu=mim = co e e o 1 1 0.2
8 746 081 001 Stop Adjuster (Brake Pedal) . .................... 1 1 0.1
9 743 029 000 BackinglPlate Eront i a iesa s e de e e 1 1 0.3
10 222 063 515 Screw, Hex. Head Cap M6 X 1.00 X 356 ... .......... 3 3 -
11 224 061 120 Washer Flat 6 mm, X 12 X156 ... ................ 6 6 —
12 743 039 000 Brake ArmErontiy s it et R e el 1 1 0.1
13 228 561 015 Nut, Hex. Elastic Stop M6 X 1.00 .. ... ............ 3 3 —
14 743 026 000 WasherBrakeiShoer s+ e s e s ppianil il =il o 2 2 —
15 222 551 015 Screw, Slotted Pan Head M5 X 0.80 X 10 ........... 2 2 —
16 746 016 000 Spaceriil=HerAxletRear &5 b b e 4 4 0.3
17 743 032 000 BralceiShoersiee e vine dor < b e e s s i g 4 4 0.2
18 732 303 001 SphingBrake:Shoel = o n it dimans s Sibiie i o) 4 4 0.2
19 743 033 000 Camig=lemlin s e e e e 2 2 0.3
20 743 030 000 BackingiPlateiRear = i o iy sl e e 1 1 0.3
21 732 106 000 keltiSealiestsitne s sl sl s e s st e 2 2 0.2
22 732 304 000 Spring, Brake Arm Rear ....................... 1 1 0.2
23 743 038 000 BrakerArmiERear: st B ol s be e L S e 1 1 0.2
24 746 032 000 BarreltiBraketRodis i et i ie o i s e 1 1 0.1
25 746 033 000 Adjuster Nut, Brake Rod . ... ................... 1 1 0.1
26 746 016 003 Spacer, Rear Backing Plate . .................... 1 1 0.3
27 732 103 000 SealrRingsE i S TE i 2o malt e e S e I 1 1 0.2
28 743 036 000 Rubber Gushion = 2.« i, o 2 2 0.2
29 743 035 000 Bushing, Torque Arm .. ....................... 1 1 0.2
30 732 305 000 Spring BrakerRods fr s e i R e el 1 1 0.1
31 228 061 015 Nut=EHexa MBI 00" v s B e o Gt e i 1 1 —
32 746 030 000 BrakegRod salia st iar s it e e e 1 1 0.1
33 746 026 000 Torques Armestean o onl Sl s pe e e 1 1 0.2
34 746 026 003 Screw, Hex. Head Lock Flange 1/4-28NF X 1 1/8 .. ... 1 1 —
35 743 035 001 Bushing, Front Torque Arm . . ... ................ 1 1 0.2
36 746 019 000 RivotiMount s s S msahn s G s line i S i 1 1 0.2
37 747 020 000 FoCtites 27l St S ea i b s el iS o g Sl ST Ll o e — asrequired —

CAN-AMx+ MOTORCYCLES

SPARE PARTS CATALOG

SECTION 10 — PAGE 3

CATALOG NO 735 009 002 JULY 1974






FRONT WHEEL @

Flat
ITEM PART DESCRIPTION T'NT T'NT Rate
NO NUMBER 125 175 Time
1t09 743 050 001 Eront.WheeldAssiyaiss i tint il im i iiiuiio s iis sl 1 1 D.N.A.
1 743 019 000 ErontiE Ubiresstins balei s ntal it cl e o s e 1 1 1.6
2 743 025 000 SpacertBeaning s i st e e e s 1 1 0.6
3 732 705 000 Bearing #6302, RS et e e 2 2 0.6
4 743 027 001 Elangel:Spoke -sinr v it conin s B Sl A 1 1 1.0
5 223 061 215 Screw, Flat Head (Small HD.) M6 X 1,00 X 12 ....... 5 5 -
6 743 012 002 SpokerReHisasteii i e i b S e e e 20 2 —
7 743 012 003 SpokeslHs et b ba L S e e e 20 20 —
8 743 014 000 NippleE g el coiine e brv s s I e i i 40 40 —
9 743 015 000 RimilChrome Steel): % o v im s 1 1 1.6
10 743 015 002 Rim (Alloy High Profile) ....................... optional D.N.A.
11 743 015 003 Rim (Alloy Low Profile) ....................... optional D.N.A.
12 748 029 000 Grommet, Spoke Flange . ...................... 10 10 -
13 743 009 001 SpeedoiDriveiRlange. i 1 1 —
14 743 041 000 SpeedotDrive:Gear - ol Sl T e e, 1 1 —
15 222 530 515 Screw, Pan Head M3 X 050 X5 ... .............. 3 3 -
16 732 100 000 Seali-SpeedoeDrives it il B e s e T 1 1 —
17 743 022 000 RimeBineri s mebant oan U e il Sl sl s 1 1 0.3
18 743 010 000 Tabelnne 800G i v el sl o e b 1 1 0.3
19 743 007 000 Tire, Trials Universal Yokohama 300-21/Y-620 (4 Ply) . . . 1 1 0.3
743 007 003 Tire, Trials Universal Cheng Shin 300-21/UY 24-253 (4 Ply) optional D.N.A.
20 743 007 001 Tire, Knobby Trelleborg 300-21/4-544 (4 Ply) . .. ... ... optional D.N.A.
743 007 002 Tire, Knobby Yokohama 300-21/Y-611 (4 Ply) ....... optional D.N.A.
21 748 031 000 RubhersRlug iz saivien gl Nl gy e L el 1 1 -
22 743 052 002 RimEllockeia WM S i i il L optional D.N.A.
23 747 020 000 Loetites27:0 e n ki il s s e R it oe e as required D.N.A.
CAN-AMx MOTORCYCLES SECTION 10 — PAGE 7

SPARE PARTS CATALOG CATALOG NO 735 009 002 JULY 1974



Right Side Inside
1/

=3
. L

RIMS

e/l
utted

Right Side Outside
/L




REAR WHEEL
Flat
ITEM PART DESCRIPTION T'NT T'NT Rate
NO NUMBER 125 175 Time
1to7 743 049 001 ReariWheels Assiyie el ol o sy e 1 1 D.N.A.
1 743 040 001 ReanElubsaae v i e s el e e 1 1 2.0
2 732 706 000 BEaringes63085RSE i s e el e s e 2 2 0.6
3 743 025 001 SpacerBeaningt i G o e e 1 1 0.6
4 743 012 005 SpokerRiH.:QutsidesButted: v o v e 10 10 —
743 012 006 Spoke R.H:Inside BUtted & -« . . o i s vahemann 10 10 -
5 743 012 001 SpokezlE e G etl e L g e e 20 20 —
6 743 014 000 Nipplessie s staan it i i o bt e e 40 40 -
7 743 016 000 Rimi{Chrome:Steel) v cviiivivn s s s v oo s s sia s 1 1 2.0
8 743 016 002 Rim (Allow High Profile) .. ..................... optional D.N.A.
9 743 016 003 Rimg(Allow: Low Rrofile):h v v s bt ain optional D.N.A.
10 743 043 021 Sprocketéd8iliEa 8 r e e el S e s optional D.N.A.
743 043 020 SproclcetidMins S T s e e optional D.N.A.
743 043 010 Sprocketiq2iles=e-as S st s 1 1 0.6
743 043 011 SprocketdddE i o nitscn i in e s D lai s optional D.N.A.
743 043 012 Sprocketzd BT i fa i L s e e optional D.N.A.
743 043 022 Sprocketed il = s i e e e s optional D.N.A.
743 043 013 SPrOCKe AN He; i ot vl S e S B el optional D.N.A.
743 043 014 Sprocke@bOiiE: 2o o s e e s e optional D.N.A.
743 043 015 Sprocketab2ilici e i Blhean i o s e optional D.N.A.
743 043 016 SpProcke BT e e e e e R T optional D.N.A.
743 043 017 SProckeEbBi s s s G e optional D.N.A.
743 043 018 SproCKetib8iE a5 s e e e optional D.N.A.
743 043 019 Sprocketd60: = etionaitran b oiii B e T e optional D.N.A.
11 222 084 515 Screw, Hex. Head Cap M8 X 126 X 45 . ... ......... 6 6 -
12 224 081 170 Washer Elat:8imm: Xe 17X 2 v i v s 12 12 —
13 228 581 015 Nut;iHex  Elastic:Stop:M8 X 1.25' . . i .o viiiiin e e s 6 6 —
14 748 029 000 GrommersSpoke Elange st s i i s o s S 10 10 -
15 732 102 000 Sea|s25eXEBIXITe M r ar R b e e 1 1 —
16 743 037 000 CoVerii e lprs e s e a L S e e I S B 1 1 0.6
17 732 104 000 Seal 26 XA Tt ey ks i e e e 1 1 —
18 743 021 000 Rimul=inere ssssieainnnni e s olos it iy v s s 1 1 0.3
19 743 011 000 Tube=lnner=d00 X 18 snn e S el s 1 1 0.3
20 to 22 743 052 004 RimiEockE WMl il vinit el Siie i 1 1 0.3
743 052 003 Rim Lock # WM3 (to be Used With Oversize Tires or
RS )it v sl e e optional D.N.A.
21 224 781 140 LockeWasher:8imm . i it il sl s e S G 1 1 —
22 228 081 015 NutiHexssM82Xa1i2b iive s v b i s e 2 e 1 1 —
23 743 006 000 Tire, Trials Universal Yokohama 400-18/Y-620 (4 Ply) . .. 1 1 0.3
734 006 003 Tire, Trials Universal Cheng Shin 400-18/UYY2-123
(ARl )el et et o i i e e i e i optional D.N.A.
24 743 006 001 Tire, Knobby Trelleborg 400-18/4-544 (4 Ply) .. ....... optional D.N.A.
743 006 002 Tire, Knobby Yokohama 400-18/Y-612 (4 Ply) ....... optional D.N.A.
25 743 004 000 ReapAxlesde s s mrr i Siadsm e s s L s e 1 1 0.2
26 746 035 001 NUtIHexX=MIB X A b0, iy i o 1 —
27 746 016 000 SpacersRIE I et s s fe i e e 1 1 -
28 743 047 000 Chain Reynolds 110054 (25 ft. Roll) .. ... .......... optional D.N.A.
743 047 001 Chain Diamond A/250/148 (25 ft. Roll) . . ... ........ optional D.N.A.
743 047 002 Chain Shima ES-520 (25 ft. Roll) * . .............. - — 0.3
29 743 044 000 Half Link For Reynolds Chain 110054 .. ........... optional D.N.A.
743 044 001 Half Link For Diamond Chain A/520/148 . .......... optional D.N.A.
743 044 002 Half Link For Shima Chain ES-520 .., ............. 1 1 0.1
30 743 045 000 Master Link For Reynolds Chain 110054 ........... optional D.N.A.
743 045 001 Master Link For Diamond Chain A/250/148 ......... optional D.N.A.
743 045 002 Master Link For Shima Chain ES-520. .. ............ 1 1 0.1
31l 743 046 000 Link Kit For Reynolds Chain 110054 . ............ optional D.N.A.
743 046 001 Link Kit For Diamond Chain A/520/148 ........... optional D.N.A.
743 046 002 Link:Kit:Eor:Shima:Chain ES:620: e o i s 1 1 0.1

¥ Chain Length: 99 Rollers, 125 & 175 T'NT.

CAN-AMx MOTORCYCLES
SPARE PARTS CATALOG

SECTION 10 — PAGE 9
CATALOG NO 735 009 002 JULY 1974


















